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PT. INOCYCLE TECHNOLOGY GROUP TBK 
KAWASAN INDUSTRI PASAR KEMIS 

JL PUTERA UTAMA NO 10, SUKA ASIH, PASAR KEMIS 
KAB TANGERANG, BANTEN – 15560  
 

 
The following samples were submitted and identified by/on behalf of the client as  RECYCLE POLYESTER 
STAPLE FIBER HCS CM5N 

Buyer : - 

Product Name : - 

Order Number : - 

Season : - 

Supplier : - 

Manufacturer   : - 

Country of Origin    : - 

Color Code/ Name : - 

Requested Test Age     : - 

Age Group Applied in Testing : - 

Sample Receiving Date   : DEC 03, 2020 

Latest Submission Sample Date : - 

Further Information Date : - 

Testing Period   : DEC 03, 2020 – DEC 14, 2020 

 
 
******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******** 

 
 
Signed for and on behalf of 

PT. SGS Indonesia 

 
                                            . 

Maulana Yusuf 
Technical and Client Program Manager 

http://www.sgs.com/termsandconditions.htm
http://www.sgs.com/terms_e-document.htm
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Component List / List of Materials 

 

Sample 

No. 

Material 

No 
Component Material  Fiber Type* Remark 

A 1 White polyester fiber TEXTILE TYPE-B  

 
* This fiber type identification is for the selection of azo dye testing procedure.  

 
Note:  
Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.  

Type B = Textile contains polyester fibers only 
Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers) 
N/A = Not Applicable 

 
 
 

 
Test Result: 
 

Extractable Heavy Metal (Textile)^ 
Test Method: With reference to EN 16711-2:2015. Analysis was conducted by ICP-MS. 
 

  Result 

(mg/kg) 

CAS-No. A1 

Chromium (Cr) 7440-47-3 0.2 

  
Note: n.d. = Not detected 
 mg/kg = ppm 

 Reporting limit = 0.1 mg/kg 
( )̂ = The captioned test is conducted by SGS Vietnam Ltd, test report 
number: VNSL2012037876TX DD DEC 14, 2020 
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Sample Picture (As received) 

 

 
 

 
SGS authenticate the photo on original report only 

 

*** End of Report *** 
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